D4R4-3-X-13-6

Ve ldefmaara.

AIR SUSPENSION SYSTEMS

2686 Highway 92 - Oskaloosa, IA 52371
phone: 641.673.0468 - fax: 641.673.4168
www.kelderman.com

2013+ Ram 3900 5-6" Rear
Installation Instructions




1.

Installation

Place the truck on a level surface and measure the pinion angle and write the angle
down. This is important because you will need to put the axle back to this meas-
urement after the installation. Also, take a measurement from the front of the axle
to a location on each side of the frame. Write these measurements here. Pinion
angle . Right side Left side NOTE: All the bolts
in this kit use a flat washer on each side of the bolt. Unless noted otherwise.
It is not required to remove the bed, but if you have the ability to do so, it will make
the install much easier.

Jack up the rear of the frame so that the tension is off the leaf springs. Place a set
of jack stands under the frame, block the tires so the axle won’t move and place a
jack stand under the pinion so it doesn’t rotate. Remove the leaf springs, rubber
bumpers fastened to the bottom side of the frame, and shocks. Keep these bolts
that fasten the front of the leaf spring perch as they will be used in step 7.




3. The front over load pads will need to be cut off and removed on both sides of the
frame. Once removed grind the area smooth. You will have to weld on this area in
step 6.




4. Locate the driver’s
side frame mounting
S plate (part # 18246).
"N Mount it to the side of
the frame with the two
7/16x5 1/2” bolts. Do
4 not torque them yet.
~ Just snug them up fin-
ger tight.

5. Next, locate the drivers side perch mount (part # 18248). Fasten this mount into
the original forward leaf spring perch with the factory bolt. Do not torque yet. Locate
three 1/2x1 1/2” bolts and connect the frame mounting plate to the perch mount. Once
all those bolts are started, go back and torque all the bolts. Torque the 7/16” bolts to
75 ft/lbs, the 1/2” bolts to 85 ftl/lbs and the factory leaf spring bolt to 150 ft/Ibs.




6. Once all the bolts are torqued, it is required to weld the frame mounting plates to
the truck frame. Make a 3” down hand weld on the front side and a 4” weld on the back
side. Make sure to disconnect the batteries and/or use an “anti zapper” surge

protector to prevent any damage to electronics. All welding must be done by a
certified welder. 3” weld 4” weld




7. Locate the drivers side upper bag mount (part # 18235). It fits where the bump stop
was originally located. Make sure the large cut out faces the rear of the truck. Fasten
it in place with the two factory bolts that held the rubber bump stops in place. Torque

to 55 ft/lbs.

Passenger side pictured

Air bag will be installed later in
step 12. Don't install air bag yet.

8. Locate the drivers side lower air bag mount (part# 18237) and the axle clamp (part#
10043). Place the air bag mount on top of the axle leaf spring perch and drop the
5/8x8 1/2” bolts down from the top. Next slide the axle clamps up over the bottom of
the axle and fasten to the 5/8 bolts. Torque these bolts to 150 ft/lbs.

9. Repeat steps 4-8 on
the passengers side.




O ,
/ % 10. Locate the pan hard bar mount (part#

% 18256) and the pan hard bar backing plate
(part# 18218). These fasten to the driver’s side
frame rail just in front of the rear shock. Use the
1/2x5 1/2” bolts to clamp the assembly around
™ the frame. Torque to 85 ft/Ibs.

% 11. Locate the trailing arms (part # 18352) and
¥ the 7/8x5” bolts. Set the arms so there is 9” be-
B tween the knuckles. Insert the perch mount

, bolts from the outside in (nuts go on towards the
frame of the truck). The lower air bag mount
has the bolts the opposite way (nuts towards the
tire side). NOTE: If the bolts are inserted incor-
rectly there is clearance risks that may cause
damage to the suspension and/or truck frame.

Make sure pinch bolt nuts are away
from the frame




."

-K\V"Z 12.Locate the 5748 air bags and the
"3/4” air line 90 degree fitting. Insert the
fitting into the bag and snug the fitting
so it will point to the rear of the truck
‘when installed. Attach the air bag to

the upper bag mounts with one 3/8x1”
W bolt. Use the lock and flat washer. The
W bottom of the air bag fastens to the

1 lower air bag mount with the 3/4” nut
and lock washer. Torque the 3/8” bolt
and 3/4” nut and air fitting to 35 ft/Ibs.

=4 13. Locate the accumulator tanks.
e They mount to the original rear leaf
spring perch with the factory bolt.

to the front of the truck. Once its in-
stalled locate the 3/4” air line and con-
nect the accumulator tank and air bag.
The small port will connect to the out-
put on the controls. Torque the factory

‘ leaf spring bolt to 100 ft/Ibs.

-
o

14. Next locate the pan hard bar and 4 spacers. The pan hard bar fastens to the lower
bag mount on the passenger side and the pan hard bar mount on the drivers side. Use
the 3/4x3” bolts to fasten in place. Make sure to put a spacer on each side of the heim

end. Once installed torque the 3/4” bolts to 175 ft/lbs




15. Locate the sway bar, blue bushing, “D” rings, end links and upper end link mounting
brackets (single rear wheel only part #xxxx). Use the provided grease and slide
the blue poly bushings over the sway bar. The grease helps prevent squeaking.
The sway bar fastens to the bottom of the shock mounts located on the bottom of
the axle with the 3/8 x 1 1/2” bolts. Install with sway bar ears pointed towards the
rear of the truck. Torque these bolts to 35 ft/lbs

16.Locate the sway bar end links. On dual rear wheel trucks, the top of the end link
fastens into the original over load leaf spring pad. Remove the factory rubber pad
and drill the hole out to 17/32”. Rock the drill for and aft lengthwise with the truck to
provide the end link with articulation. The end links fasten to the outside of the
sway bar with the 1/2x3” bolts. Make sure to place the large flat washer on the out-
side of the end link. Before the top of the end link is installed, slide the large flat
washer on, then a red “donut” bushing and insert through the hole in the overload
pad. Next, slide on another red “donut” bushing, large flat washer and lock nut.
Just snug the lock nut up where the red bushing just begins to squish.

Thick Flat washer

End links mount towards the tires Large washer Drivers side

- ¢ 4 -~

R = NN s |
qre ‘-’E ‘)‘ l“

-~

e




17. On the 2013 3500 single rear wheel trucks (SRW) require a different upper sway
bar end link mount. As of the time these instructions were written, a picture was not
available. The upper end link mount will be placed and welded where the factory over-
load pad is located. Use a 3” weld on each side of the bracket. It fastens to the holes
in the frame just as the frame mounting plate did in step 4.

On srw trucks, this bracket is not there. The srw
kits a new bracket is supplied. It gets welded here.




17. Locate the rear sensor or height control valve, plastic collar and linkage. It
mounts to the 2 holes in the frame mounting plate with the two 1/4x 1 1/2” bolts.
Torque to 15 ft/lbs. Now fasten the plastic collar onto the lower trailing arm. Once the
Philips screws are tight, make sure the collar will not turn. If it does turn, remove it and
use a grinder or file to trim the mating surfaces, then reassemble. Next fasten the link-
age to it. Once you set up your control system, set the rear air bag to 7-7 1/2”. That’s
where the air bag tends to ride the smoothest.

18. Next, go back to step 1 and check the measurements from step one. Use the
trailing arms to set the pinion angle as well as the for and aft of the axle. Use the pan
hard bar to set the axle right to left. Once the suspension is dialed in, go back and
make sure all your bolts are torqued.

Linkage is 4 3/4”




TJAUAHCHS 51 01D A3

¥ 40 | 133HS _ DRIMYHO TS 10K O _ﬁN“_. AIVDS J‘Eﬁﬂ.._-eiﬂtuﬁslhhdﬁ- o] 40 HOBSIWATE NILIHM THL LOHIM
? e THOHM ¥ 5¥ HO LEVd M| ROLINOOMdIY
9-£1-X-E-PiPa — AMY DI S NYWEITTES
A0 AHIAOES T0E FHL 51 DM ED
. ) SHL I GANIYINDD HOALYWECH) FHL
ON "OM3J| 3718 YL
P — THUNFTIEINDD ONVY AHVIARIONd
iy Gupoy “ALD NNY i wwonsnion| WD IPTIM
=1 111 4X0 MIN |TANSE L TR ey

ZTFL FTVHOUD VI
un .g-5 59 ebpog £l0z MO/#TIHS | coopvamon sssom m sav snosama
josloid 847 | AS NDISIQ | ‘030345 FMETHLO SSITMN




l z € ¥
| | |
¥ 40 ¥ 133HS | owmaswosionoa [ 1] W05 | summisaammms ewmy woon| 10 NORAE V3L M1 IOV
ERTEErEY TIOHM ¥ SV 40 L5V N NOLONGORaI
reexenn | o
.OZ .O}___—ﬁ_ NH_m e .__-..!_Umn_muq“._.:.u._“” TWUNIQWNDD ONY LUVIMIONd
wiry Buioi) TALD NNY ﬂq“ TEWID30 I0W O gﬁ
3 4%a MIN LEo ,hﬂii.mhﬂﬂ
Hn.9-5 59 =Bpog 10z MBO/#IHS | oopewamon sseoma 3av swosama
o m.—ﬁzl HdZ A8 NDI53Q “IFHIS3d5 S5IMMEEHLD 553NN
¥ wuy Bulio.g coesl 1!
4 S3juU pu3 26¥8 1 £l
l log pIoH uod £CEB1 cl
c dwip|D SXy puNoy JoMmao . r £F001 Ll
l junow swoi (gHd) 81eg1 0l
l junow swnl Jog pIoH und (sa) 96281 é
1 junow Bog 1emo (Sd) rreel ]
1 junow Bog JemoT (sa) L8281 £
1 Junow yaiad (sd) 6¥Z81 9
| funow yaiad (sa) 8¥z8l S
| 8jp|d Buyunow swoi (5d) /vZ81 14
l 2yD|4 Buyunow awpi4 (sq) Plgectl €
l junow Bog Jeddn (sd) 9ge8l <
l junowy Bog Jaddn (sa) GECBI L
AMD NOILdI¥D53d dJAWNN 1ovd "ON W3ll




AR e N an o By man omm
[ {II.I'..'I.-'..-"-" o LI AL

Commercial Product Warranty, Disclaimers and Warnings
Kelderman techs are available at 641-673-0468 M-F 7:00-4:00 CST

Kelderman Air Suspension Systems offer a 3 year/ 100,000 mile Limited Warranty, parts and labor, to the original retail
purchaser who owns the vehicle on which the unit was installed, for defects in materials and workmanship related to the
fabricated parts. Non fabricated parts such as air bags, air compressors, gauges, solenoid kits, and electronic or mechanical air
ride control systems are covered for | year/ 50,000 miles for parts and labor. In cases where ride control systems manufactured
by The Air Lift Company or Hadley Produets are provided, the ride control warranty in this document will not apply. Instead, the
warranty will be that of Hadley and Air Lift.

Kelderman Air Suspension Systems must be contacted for warranty authorization before any diagnostic work or repairs are
performed. At that time, Kelderman will provide diagnostic assistance and authorization for the repairs if warrantable. Any
unauthorized diagnostic work performed before contacting Kelderman will not be covered under the warranty program if deemed
unreasonahle.

Kelderman Air Suspension System does not warrant any product for finish, alierations, modifications and/or installation different
from Kelderman's instructions. Alterations / modifications to the final produet include, but are not limited to powder coating,
plating, and/or welding which will void the warranty. Some damage may occur to the finish of the parts during shipping. This is
considered normal and is not covered under warranty.

Kelderman tries to ensure that the suspension parts fit the vehicles they were designed for, but due to unknown vehicle
manufacturer’s production changes and/or inconsistencies by the vehicle manufacture, Kelderman cannot be responsible for
100% fitment.

Kelderman’s obligation under this warranty is limited to the replacement of the defective parts only. Freight charges, incidental
or consequential damages are expressly excluded from this warranty. Kelderman is not responsible for damages and/or warranty
of other vehicle parts related or non-related to the installed Kelderman Air Suspension System. This warranty is expressly in lieu
of all other warranties expressed or implied. This warranty shall not apply to any product that has been subject to accident,
negligence, alteration, abuse or misuse as determined by Kelderman,

Kelderman Air Suspension Systems are designed to be installed, and run at the recommended ride heights provided by
Kelderman. All warranties will become void if Kelderman systems are run outside the recommended ride heights, or if the
sysiems are combined/substituted with other suspension kits. Combination and/or substitution of other components may cause
premature wear and inhibit the Kelderman Air Suspension from operating as designed, which may cause severe injury or death.
Kelderman does not warrant parts not manufactured by Kelderman.

It is the installer and sellers reasonability to review all these warranties, warnings and disclaimers with the consumer priof 1o
installation.

Kelderman reserves the right to supersede, discontinue, change designs, finishes, part numbers and/or applications of parts
deemed necessary without written notice. Kelderman is not responsible for misprints, o typographical errors within the catalog
o price sheets.




|[2ued |01uU0D)

1amod paydums

fisneq o) g
2
c
=
g =
.&\_fw}_? dwnp 5 s
. 3
= HX3 A2 @
(=3
anea dwnp g
b —
N z_ asn4
] HX3 =] s,
2\ \%
AN\ dV 0¢
o
e i auam.@.wm % @M_B M.
2\ \ | |5
Bfay 26in B 3
& J 3 :
< o punoib TR
e Wiy uy e way uy & é ..m
sfieq o1 N0 sbieq o Ino .m g
1L VTR i, .w_na.vm - m
@ £y H
L 3 o H
anjea jonuod-1yblay z anjea jonuod-yblay A% 59_&
&

juel o1 aul| Jie

(@bexoed daid souenquie)
weibeiq buipn 1y buleAaT-49S X0g J0ssaidwo)



